P3FY-2310-01

PRIMERGY

PRIMERGY B225 00000000000
(PG-R1CK1)

PRIMERGY B225 Rack Conversion Kit
(PG-R1CK1)

USER GUIDE

o
VNN

O
FUJITSU



g

m 0000

CDEIF. PRIMERGY B225 5w OV Y ~EBR#E (PG-RICKL) ZREL LT
FREE, SICHONESTENET,

SwONOY REBREREIE. RTINS TDT—NES Y DICEEHIT DD

C. SYONIY RS TICEBRTDBIEZHDFY FTY,

AREFIS Y OIVIY FEBREBORDIBRNOERNZCENSICDINTERIBLTUL)

EXE
ABECEICIED, SyINIY FEBEBEE U RRENWNZEETILD. &

BELVERLZE T,
2002 F 3 8

m (000000

H—NEBEHTEDIvIICIE. RO 2DDIATHHDET., UTRDS w2 U
CIET—NEEBHITDCENTEFTEADT, TEELLESUL,
0 0000000000PG-R3RCIOPG-R3RC20 PG-R4RC10 PG-RARC20]
0 0000000GP5-RIRC60 GP5-R1IRC70 GP5-R2RC30 GP5-R2RCAL

[00O0D0000O00] [DO0D0OO00]

& |

(& =




EHBRIUHREBIF. SHOBEXCZRIERBIZETY,
All Rights Reserved,Copyright® E 1@tk TNEa%t 2002




oottt

AEBRIVZDATY 3 VEBEREICHENWELELLZHIC, MEOSEAS
ZMIFRTDTIZS0N,

AETIE. NWBANBZHEERRZLUTNET, CNIFREBERZEICIEUIRENNTE
IZ&. DISTTOMDARICNZASNDRBZNDHDRBEDIREERAICIHLLT DI
HDOBHERDENTT, ZORMDERKERDLDICEO>TNET., ABZXL
CEBOLE, BHmH<Esi,

gboboobobooboooboboboooobobobooobooboo
ADD ooooooooooooooooboooooooono

gboboobobooboooboboboooobobobooobooboo
ADD gboboobobooboooboboboooobobobooobooboo
ooooood

F2. BBEVESOABHEDLDBEDNZRIIZHIC, LFEDizRmERIFIC

RO5eSZEFERBLTNET,

0 oo Apopooooooooooooooooo0o0000o0o00oo
0000000000000000000000000000000
0000000000000

O 0ad

®DDDDDDDDDDDDDDDDDDDDDDDDDDDDD
ooooooooooboooooobooooboOooobooOooooboooon
oooooooooOooDoOooooo

ooot
.DDDDDDDDDDDDDDDDDDDDDDDDDDDDD

gboooobooobooobooooboboboobooooobooobboo
gboobooboooooobooobobooobooooboooooo




m JO0O0o0ogooo

A0 0O

AD O

O ot

O

gboooooboboboobobooboboboboobooo
gogbboooobboooobbboobboobbooo
gogboooobgo

0o oo

gboooooboobobooboooboobOoboboooooboon
gbobobooooobooboboboooooobooobo
gbobooooboobobobooooon
gboboboooooboobobobooog

ggobbooobbooobbooobbbooobooo
gboboooooobobobobooooon

g ot

e JO0ODODOOOOOODODODODOOODOOODO
gbobooooboobooboboboooooooboogio
gbobobooobooboobobobobooooooon
obobooogonoo

e JOODOODOOOOOODODODODOOOOOOO
gboboboob

e JOODOODOOOOOODODODODOOLOODOOODO
gbobobobobooboobobobobooooooon
ao

e JOODOODOOOOOODODODODOOOOOODO
gboboboooboobooboboboboooooon

e JOODOODOOOOOODODODODOOOOOODO
gboboboooobooboobooo
gbobooooogoo




AOO

0 0cC

O

gboboboboboobooboobobobooooooon
ggooooon
ggbogobooboobobooboobbooboo
og
gboboboboobooboobooboboboooooon
ogbobooooooboob AcOobobobooog
oobobobobooooobouobgDb 20kgooonog
gbobobobooooboooooboon




vi



Juoogdobod

m (000000000

AXDPDF—DREIF. F—Ih—RICEMNTNDINTOXFZEMRITDDTIE
B<, SFRBACHERNFZERDIDICEH L TNET,
Bl [Ctrl] F—. [Enter] F—, [~ ] F—7F&

FE. BHOF—Z@EICHBIBSICIE. RDELDIC [+ TIRNTRIET L TL)
g—g-D

Bl [Ctrl] + [F3] F—. [Shiff] +[ 1 | F+—7&&

m (00000
AXPTE. IVY FADZERDKDICEKEE LU CNET,

diskcopy a: a:
Tt

T DEPADKDICNFRERZEDHITTRE L TCN\DEIDIE. [Space] F— (F—H—F
FRIPRICHDIPESHMNTVRNBRDOF—) Z1OBLTIZS0),

FE. EROELDIBIVY FADZERINNFTRELUTCNFTIN. BRANXFTAD
LUTEDFNEE A,

m Jggpood

AXPTIE, UTFDEREE - 5eSEFEBLTNET,
00000000000 ooooon
PRIMERGY B225 S w OV Y FEBEDCETT,

0000000ooooon
PRIMERGY B225 DC_ & T,

ASTIE AT —N\DEERZXBIL T, MTOEMZRNTHIBLTNET,
s NRFRYNIAT
s SYIOVOVRIAT

vii




viii O



EREEN

]

N N N PP 1

R PR 5
R === T Di- = =S 7
2\=FFT A RO FIN=DELDIN U e, 7
BRTATIN=DEVD IR L oo, 9
Vi y e G A ANt DY: ) L LS N O RSSO 10
AN CT A R L) AL N O 11
617V )a—=I3 T —=TIVDEIDINU e, 14
Vs R G VAT At ):) L K 1 1 i TSR 15
8D WIONIY ZEBBEREDEND T[T oo 15
R R R AN D =1 SRS 17
10N/ \— BT 4 2 DEXD AT T oot 21
1l B B A AT L DETDTEEREEIE oo e er e 24
12 ChaSSiS 1D OB T oo eeee e et e e eee e e e et et ees s eeeeeeeesees e eeeeseneeeenes 25

I TR 27
B BRI S m b oot r ettt ettt e nanns 27







oot

CCTI ARBICAMENTNDERETLET,
EEZITORIIC. URDU R ISR > TERAT NTHI > TNDDE DN ETER
L. A—RBDRNEIGRAH S IZHEFIBHEXESICER L TIESN,

oo oo oo oo
obobooogonog 1 O
gooboooogo 1 O
gboooboo 2 O
4
obobo Ad*0d oo O
o1




oo oo od oo
oboboBOo*O 2 O
obobo coxd 2 O
goooo 1 O
M3OO 1 0
MAOOOOOOOOO 4 O
g=*30
M500 8 0

gogoooo




RN

ao

4

oo

*40

Me O OO

*10

MeDOODOOO

*10

ggboogooboon

M5000000

ao




ao oo ao RN

gbobobobo=*20 8 O

0O PRIMERGY B225 Rack 1 O

GE—\ Conversion ToolD OO OO

[m] [m]
\ J

1D RULS Yy IN\DBEEBDHMEBLET,
*2) RIVH = RSy ONDOEEROHERBLET.
*3) EABICIE. MTORSAN-DIMETT,

0 00000000000000000T20HO

*4) M6 RIE, RAEGBICTRITDEDNTIIRL, Sy DICRMIDEDZEERBLE
6[’\0

4

gogoooo



Jogd

AETIE U—NEKEERT RIS TS5y INDY R TCEBRITDF
IRIC DN TERBALE T,

AD O A

gbooooboobooboboboboobobooobooooon
gbooooooboobobobooboboooboboooboooon
gboboboooboobobooobobouoobuoobooboboo
gooooooooobobo

O 0cC

gbooooboobooboboobooooboboooboooon
gbooooooboobobooboboong

AD O 0

e JOOOOOOODOODODODODOOOOOODOD
gboooooooboobobobobooooogoobogon
oboooooooboobobo

e JO0OOOODOODODODODOLOOOOODODO
O0000O0000O0o0o0DOoOoO0obDOOoOooDD 20kgO
gbooooooooobobobooooogoo

e JUOOOOOOODOODODODODOOOOOODOD
gbooooooobooboboboboooboooooboon

e JOOOOOOODOODODODODOOOOOODOD
gboooooobobobooboboono

e JOOOOODOODOODODODODOOOOOODOD
gbooooooboobobobobooooobooboooo
gboooooooobooboooooooooboobobo
oon

e JOOOOODOODOODODODODOOOOOODOD
gboooooooboobobobobooooogoobogon
goooooooooboobobobooooogoogoo
goooooooooboobobobooooogoogoo
oon

e JOOOOOOOOODOODODODLOOOOOOODOOD
gbooooooooooooobobob




s JO0O000gn

O wWNBEF

gooobooobobobooboo
gooobobobobooboobon
goobobooboooooooooon
gooobooboooooooooo
goboobooooooboooon

gboooooooboboobooobobobooooboooo

ADD ggobbooobbooobboobbbooobbooo

gogboooboogoood

6
7
8
9

goooboooboobobboobooobon
gooooboooobobboobon
goooboobobobooboobooboobooooo
oooobooooboobgooo

10 0050000000000000000000000000
11l ooooooooooOoooOoOn
12 ChassisiIDODOOOOO

6

gogn



1 gooooood

ud

A wWODN PR

obo0ol00bobooo™ -2vr0ogooooooboobooooon
gogoboboooooooobobbooooobobbooooobooboobo
gogoboboooooooobobbooooobobbooooobooboobo

gooobooobobbooboobooboooooboooboobo

gogoooooogo

2 goboobobooboboooogd

AD O

gbooooooobobooboooboboboboboooo
gogbobooobuooboboooboo
gogbogoboobogbobooboboobooboooba

1l CcooooOODOOOOOOODOOOOOOOO00OO

oooo

@/

goooooooo

gboooooobooboboobobOoboobooobooo
gboooooooobo
gboboooboboboooboboobooboboobooon
gbobooobooboboboooboboooboboooboooon
goooooog
gbobooooboooobobooooboobobooo
gooooooooobo

1000gobooon 7



2 000000000000O000000

IN—=BRT 4« RO NN—ZFRIICE
LT, SIEEFTRDALET,

3 0000O00O00O0000000
DRSS YT &Y —=NIC
AMsnTNEg, URXARAE
Syl U=—N\KRKICEETD
B ®EPA) & FEICTESHD
28 (BB HHDFT,
ARIDY—)LEIH LT, MK
FTRDICU—NAFHBEICESL
F9. BAIRFEICESHIT T
st<{AN

oooooooo
B

8

gogn



3 goooobbogggad

1l DoOOoOOOOOOOOOO0O000000000000000

2 0000000000000
RS TAN-DLEOTRAIDY X &
RAICBLEDS, RSATNN—%&
EEEE

30boudoooooon 9



4

3 0000O00000000000

RSATAN=TEDOTRIDY X &
RAICBUBDD, RS TN/IN—
ZRENFSICSINTEDANLET,

gobgogobooogd

1l ocooooOOoDOD2000M30000000000000

AD O

O UZRIE, EY -« RAN-OBRDHIIFICERLET
DT, BLEBNXKDITEFRLTLZS,

10

gogn



2 00000O00000000000000000000000000
goooogooboboo

5 guobougobouoougon

AR/N\N—FT 1 2D, A RAN—ZROHRUEHEICNSTZABDHLE
9. MOHUERE/N—FT 1« ADE Y—N\KFZS v DICEEHUZHE, BE
BROYITET,

CCTRN B A YFRARU=INRADAB/N— T« D (J UKy kTS50
/My RTST5m) QRO UDOFIRIC DN TERBLET,

ADO 0

gboooooooboboobooboobooboboboobooo
gbooooooobobobooboboboboooooo
gbobooooboobobobooooon

stbnoougooooooon 11




m JO00000o0ooooobobooooboood

HB—NERTRINIATNESYIVIY A TICEBRIDE. N1 DAEN
EDODFT, BEFIEEZBREBONIESE SCSI-ID ZUTRDHICRUET,

RE/N\— BT« 2013 BROATRICNRT DIV 1 TREDODNRABESE SCI-ID =
SBEUTCRE. Sy IVIY I TICERBISUNTIROAN LAICE ULIBICIES

LCLiEEby,
[OooOOoooooooOo] [COoDDoOOoDOoOoDoOoOoOoOO]
0 02:CD-ROM Oo4:ID=3
0o3:1b=2 o2 :Cb-ROM
oot O0o2:1b=A o011+
001:1D=0 FDD
004:1D=3 | !
003:1D=2 ‘ ‘
Ooog2:ID=1 ‘
001 :1D=0

m (0000000000 0ODOOODOOO

1l ocooooOODOOOOOOOOOO0OOO0OO0O0O0O0O0000O0000

2 00000O00000000000000000000000000
ooono
RAAN=DYAERAICIELUED'S
FRICSIEET,

12 gogn



3 000000000000000000000000

A/ \— T« D Z2REDHE
C3IEBLET,

m (00000000 0O000O00000

1l ooooooDOOOOODOO0O0O0OO

A/ N\—RFT« DD\ )L
FIFT FallCsIEHLET,

stbnoougooooooon 13



6 goooobbooggoooooogd

1l DooDOoOOoOOOOOOOOOD0O000000

2 000000000000000000000000000
-

~
goooooooog

A ooooo

14 gogn



I goooobooogad

YA RAN=E T4 A FAN-DBROH L] (= 10X=T) EFEDF|RTE
DI TTIZESHN,

+ D00000D0D0O00000000000000000
ADD sfslsfsls)sfslsls

e JOODODOOOOOOODODODODOOOODOOD
gbobobooboobooboboboboooooo

8 gobgobobgooooobogd

1l ocooooODOODOODOOOOOOOODOOOOO0OD0OO00
Sv0270Y ENRIVES Y IR ELANRIVOBIAICENHE (L. AEKBICTHK
YD AERDMANY D 20—-TRITEELFT (2,

[ERERERE]

N
DDDDDDDB_X

MAOOOOOOOOOO

e JU00O0O0OUOUOUODOOUUUODDOUOOUOO
AD O

e JOODOODOOOOOODODODODOOOOOOD
oooboboob

e MAOOODOODOOODOOOOOOOOOOOOODODO
gbobobooobooTz2oHOO0OO00O0O0O

rO0ooogooooboon 15



2 000O00O000000000000000000

3 0000000000000 000000000000000000

gogn

16



4 ODoODO0OO00O00O00000O00O00000
P—N\RAFEEEBOPRICZ b y/N=ZIRDHT (D, FAERITHITDMIRY

TERELET (2,

AD O

9 gooogon

gboboboooooboobobobooooog
gboboboboobooboobooboboboooooon
opoobooboo

CCTIE =NNKEDERD YT RIEDERDS S v I N\DIEFHZE TOFIRICDL)
THBPLET, U—ILOBRDIDFIRE, ERATDISvIDIATICL>TENE

-g—o

m JO00oooooooooog

1l ocoooooooOOODOOOOOOODOOOO

2 000000000000000000O0
EED. v IZHEOINOBRBAEIE [CODO0O0O]

[CH—NEBDPRDIDICENDEET,

]

|:| gooooooooortr
) Y
L]

]

ol_ ./
]

O

o _

ounnoogdg 17




s JO0O000gn

1 oooo

gobboooboboooboooon

gobooboobooobooobooo

SYDICHRNDORT IV TS vk (BZEIC28FD) 5y IDBEICRDK
SICMDIET (B 1~ 4,

BROOEDE. SyOU—ILZRDIPTBIUEDTNS 1EBEE 3[BEET
2TIVTFy b ERSA RSEFET (®h5),

2 0000

</> i»\ <

q

4

1

o -

98

oooobooboboboobooboobon

AF—/NE 50 FEARLFET,

1

go00o00o000O00O00O00OoOooooo
Sy O —I)LORIEOIMAICH D 4 DDINZERES v IZREDIIC
o8N, FIE1TEROMIERTI YT F v FERERITHTD
M5 RIE 4R THRDNMITET,
000o0O0O0oOMsS0000D00000DOOOO0
BIEOS Y IXEOELEGIC 28T D, H—/\AEERDTITDHUBD
T™H5 3EBE BEBDMEIC. SvIU—ILORAINSY XZ&E
SIoBNTTERDMITET,

[O0DO] [Ooo]

1830 000

30000

oooooooo)

bﬁﬁ)ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ o8
L=l AL L

AOO

gbooboooboboboboobobobobobooooo
obobooooogonog

18

gogn



m JO00000o0ooooobobooooboood

1 ocoooooooooooooOOO
SvOU=IICTSTv & K [oo]
BIRICTHATD M5 RIBIEE 2 K
TEROMNMITET,

BEADT ST Y RME. RYZE
<UBHTREFT,

ooood

M50 O

poooooo
/ /

&

[ooj

oooooo
[N
L%

—DDDDDD

2 0000000DO0O0OO0O0O0OO0O0D0OO0O0O0O0000O000
BEADITST Y hEISA FSET. SyvIUL—IES Yy IDIRICHHE.
FIE 1 TE ULOTRVEEBRINDT ST Y FDORIZUHTEELFT,

4 I

ﬁﬁﬁﬁﬁﬁﬁ@@ﬁﬁﬁﬁﬁﬁﬁﬁ\

[CoOoDoO] |8 oooog

ounnoogdg 19



3 0oDO0O000000000000000000000
At—/\[E5U ERLET,

1l oooooooooooooo
Sy OU—IUEY —/I\NKEZRDTDIMUEDTAS, BB 41BB
& 6 BEDNEICARGBICHTD M6 U SRIDH TEDIFITET,
BEL1EELC 6 @EDMBICRYY a—RILY —EEEICMERY
TRDNIIET (M6 RIESYDICHY. A0 a—RILY —IERK
HBRICHFLSNTNET),

2 0000000 MS00000000000000
BIEDOS v IXEDEAGIC 28D U —/\REKZIRD T DIRIED
T™H53BEE BEBDMUEIC. SvIU—ILORAINSY X Z
SIoENTTEROHITET,

o] 8 o] MeO 00
Q : ‘
Y A e00r
8 o
M6ODOOO| & -
N
R /@ 10oc
6001 A P
4ano® | X |
L Dooooo
noooooooyy 00o0oo
~g

gooooobobobuoboobobobobobooooo

Z&[]D 000000oO0ooooo

20

gogn



m JO0O0o0ogooo

1l oDooooOOOOOOO0O0O00000
Y—N\KEEBZESBENKDICUD H
POERFB, SyOU—LOLICE | §
. BIHEICRASA FSEFET,

gbooooooobobooboooboboboobooobooooo
ADD gbooooooobobooboboobobooboboboobooo
ood

2 0000000000000000
F—\KKESYDEARDMS |G

0
SEBRITEELET. - {
‘o/ ) @ 0)
1S
i
?/ [ [ [ o©@
o Bl
10 gododdooooododd

000000000000 0000000000000000
Z&[]D 0000000000000 0000DOOO0oOoOoon

gboboboobooboobobobobooboooooon

otdooooobooboboodad 21



m JO00000ooooooboobooon

l ooDOoooOoDOOOODOOO0OOOOO0DOO00

A/ \— T« D Z2REDHE
CBULAHE T,

2 0000000000000000D0D0000000000000
T=JIBEERIDICIE. EH+ RAN—ENFEARDHLUET (T4
1 BAN=—DIRDH LI (=10 RX=D) S0R),
T=JIEEERLES. BUOEY A RAN-ZRODNITEY (7291 R
IN—DEDNIT ] (= 15R=) S8R),

3 000OOoO0OoOooooOn

NA DIN=DY A ZRRICTB LIS
DORAITBLAHET,

22 gogn



m JO000000oO000ooboobooon

1l DooOoOOOOOOODOODOOOOOOOO0
A/ \— BT« 20D\ B)LH
FITONIZIRRET, RE/N\— R
T A RIORAICELRAHFET,

2 00000O000O00O0000000O00000000000000
HEN

otdooooobooboboodad 23



11

goooobooogad

Y—NICERZANDRIC, MIFROZEZER LTSN,

m (000000000000

oooo

51 YFARU—INRA DEEITREICELAFINTNEIN?

INTORE/N— BT« AODBMDFFSNTNEIN?

googoogoo

oogo

BRERDICEHSNTNEIN?

SRSATDIRDIICTELCELRAINTNEIN?

INTCOT=TIHBRDYITENTNEIN?

RONTKSICERLUTHDT —TIVEERDINLE LIED?

M ZBRIFERIDER] TY—/NKEDSIRON UCERT —T)VISE
Lk LrEN?

0 I A I

ggooooooon

oogo

RN — FAROY FORETREICELAFINTNEIN?
KEBFEBOEETH— FOEULIAADDDIDIHBEN DD T,

gooooooo

oooo

M ZHIFERID%ER] TIONUZEIDKESE. TERDICIELE
Lk LIEN"?

24

gogn



12 ChassisIDO OO

YB—N\KEESYDCEHUZHE, SaverView DEERTNEZD Y INTIY RS
TDORTICEH I DLEWIC, ChassisID ZEELFT,

1l CcooooOODOOOOOOO0OO0OCD-ROMOOOOODOOOO
goooboooboobgooobooo

2 00000O00DOO0OO0OO0O0DOO0OOO0OO0O0D0O000
3 00000000000 000000000

EBREM/ADE., T—=/\KIADEE 0oooooo
EFTwD3FD POST (Power q \ B
On Self Test: IND—A VIV DT \
2 k)1 AN, POST BEH'E |© - \.\6 o
RENFET. It qb
iy
o o (o) (o) OO o
o H

4 pPOSTOOOODOOOOOOODOODOODOODOServerWizardd
CD-ROM OO 00O O [Crl[+[Alt]+[Delete] DO OO0 DOO O
Y- N\DBEREHSINFT,

5 Menu OO m Basic (BIOS Environment Support Tools)D O 0 00O O
[Enterl0000D0COO

6 0O00O00000PRIMERGY B225 Rack Conversion Toold 0 0 0 0
ooooooobobobobooobooo

C:\>b: [Enter]
B:\>SMBVIEW -INI=b225r.ini [Enter]

EBCHENMNDE. MFDLDICRRSNET,

SMBUS/I2C VIEWER V1.39
OK: IdpPatchChassis: "B225R","17H","S "nns "
Ret=0

12 Chassis ID O O O 25



oooo

O000000O0O0o0oO00000oooooOo0ooooooon

oooooooo

1l DoooooOoOoOOOO0OO0O0O0 CD-ROMOO
gboobooooboobobobobooobon
go

2 00000000000 0O0O0OO0O0O0O00O00
go

3 000000000000 O0O0O0O0O0O000
ERNMADE, U—N\KEKDEBEF T v I D [POST
(Power On Sdif Test: /[ND—F Y RILI TR ) BMFHN.
POST BEN'RRSNZET,

4 poSTOOOODOOOOOOODOODOOOO
0 0 ServerWizardO CD-ROM OO DO OO
[Ctrl]+[Alt]+[Delete] DD OO O OO0
Y—N\DBEEINFT,

5 Menu OO D Basic (BIOS Environment Support
Tools)DOODOO[Ener] 00O0DOO0ODOO

6 00000000 PRIMERGY B225 Rack
ConversionToolO OO OOOOOOOOOOOOO
oo0oooooa

C:\>b: [Enter]
B:\>SMBVIEW -INI=b225f.ini [Enter]

EBCHEONDE. MTRDRIICRRISNET,

SMBUS/I2C VIEWER V1.39

OK: IdpPatchChassis: "B225F","11H",
||$ "1 ||$ n
Ret=0

26

gogn



HEN

1 guooogog

CCITE U=NNKEDIERR. SYIBEERKIOVSYIVIY EREEBIIE 250

FLUET,

COEMIREY — FHIBIEXSTLIIBIRTENDEBRICUBLLDTID

T, BLSBNXRDICTERLES,

ooopooood PRIMERGY B225

goo [1GP

e

ggooaooo

Product Key” —

gooooo

0000000000000 PG-R1CK1

NOODO0D0OO000D0O0OO0D0O0O0OOProductkeyD OOOODOOOOO

gboooooooooboobobobo

27



28

HEN



Introduction

Greeting

Fujitsu would like to thank you for purchasing the PRIMERGY B225 Rack Conversion Kit
(PG-R1CK1).

Thisrack conversion kit enables you to convert your server from a deskside model to arack-
mount model.

This manual explains how to implement the PRIMERGY B225 Rack Conversion Kit.

Please review the information outlined in this manual when using the PRIMERGY B225
Rack Conversion Kit.

March, 2002

Rack cabinet types
Thiskit only supports the following rack cabinets. Do not attempt to install thiskit to any
other rack type.

[] standard-type rack cabinet
(PG-R3RC1, PG-R3RC2, PG-R4RC1, PG-R4RC2)

[0 slim-type rack cabinet
(GP5-R1RC6, GP5-R1RC7, GP5-R2RC3, GP5-R2RC4)

[Standard-type rack cabinet] [Slim-type rack cabinet]




All hardware and software names used are trademarks of their respective manufactures.
All Rights Reserved, Copyright© FUJITSU LIMITED 2002




Safety

For your safety and that of others, follow the guidelines provided on the following pages con-

cerning the use of the rack conversion kit and server.

Symbols are used throughout this manual. These are provided to emphasize important points

for your safety and that of others. The following are the symbols and their meanings:

&WARNING

A CAUTION

Ignoring the instructions under this symbol when using the
server could be hazardous as well as lethal.

Ignoring the instructions under this symbol when using the
server may lead to injuries as well as damage the server or hard-
ware options.

The following symbols are used to indicate the type of warning or cautions being described.

Electric Shock

Dismantlement

AThe triangle mark emphasizes the urgency of the WARN-
ING and CAUTION contents. Inside the triangle and above it
are details concerning its symbol (e.g. Electrical Shock).

®This mark warns against certain actions (Do Not).

Inside the circle and above it are actions which should be
avoided (e.g. Disassemble).

.The black circle indicates actions that must be taken. The
actions are inside the black circle and above it (e.g. Unplug).




AWARNING

A CAUTION

Do not

Do not place this system in a humid, dusty, oily, or smoky area.
Do not place this system in an area with poor ventilation nor in
an area close to fire or other sources of heat.

Electric Shock

When installing or removing the server from the rack, turn off the
server, all peripheral devices, the display, and any other
connected devices. Also unplug all power cords. Failure to do so
can lead to electric shock.

Directions

Contact your maintenance engineer to install or remove a server
from the rack cabinet.

Do not

* Do not expose this device to direct sunlight or place near
heating appliances. Do not place in an area where the tem-
perature drops below 10°C, as this could damage the server.
Do not string the connecting cables in a way that they
become trip hazards. This could damage the server and
cause injury.

* Do not use the server in a salty environment.

* Do not obstruct the ventilation slots.This could cause over-
heating and shorten the life of the equipment.

* Do not string the connecting cables in a way that they
become trip hazards. This could both damage the server
and cause injury.

* Do not place the server in areas where strong magnetic
fields are generated, such as near TVs and speakers, as this
could damage the server.

* Leave a space of at least 20cm between the backside of the
device and the wall. Poor ventilation traps the heat which
can lead to fire.

* Move the unit with care. Shut down all power sources and
disconnect all cables and peripherals (e.g. mouse, key-
board, etc.). Also be aware that depending on the hardware
options installed, a rackmount can weight up to 20kg.




Additional information

Key descriptions / operations

Keys are represented throughout this manual in the following manner:
E.g.: [Ctrl] key, [Enter] key, [—] key, etc.

The following indicate the pressing of several keys at once:

E.g.: [Ctrl] + [F3] key, [Shift] + [T] key, etc.

Entering commands
Command entries are displayed in the following way:
diskcopy a: a:

The"T" indicates to press the [Space] key once.
The commands are not case sensitive.

Expressions and abbreviations

The following are expressions and abbreviations used thoughout this manual:

Rack Conversion Kit / this product
Refersto PRIMERGY B225 Rack Conversion Kit.

the server / this server
Refersto PRIMERGY B225.

This server is available in the following models:
- Deskside model
- Rackmount model

point

Points out important information for operating this device.

S

Indicates references found in this manual.




Vi



CONTENTS

]

Ensuring the package............ccccceeiiieiiiiie e, 1

Conversion procedure .........ccccceeveeeeeevieeeeeennnnnns 5
1 Pre-WOrk preparations... ..o eeeereneeeenee e sesee e e 7
2 Removing the hard diSk COVEY ........coviieveiienire e 7
3 RemMOVING the driVe COVEN.......cov et e e 9
4 Removing the |eft SIde COVEr ... e 10
5 Removing the hard disk UNitS...........cooeiiineincine e 11
6 Removing theintrusion Cable...........ccooiiinenine e 14
7 Reattaching the left Side COVEr ..o 15
8 ASSEMBIING the Kit......ccve e 15
9 Installing the server inthe rack cabinet..........cccooeveveecevescene v 18
10 Reinstalling the hard disk UNitS ........cccceveiienvne e 23
11 Before turning 0N the SEIVEr ........o.ooiiei e 25
12 Updating the ChassiS ID ......ccooeiirieieee e 26

7Y o] 1= o | 29
A.1 Product information ShEEL...........ceierrireieeee e 29

vii



viii O



Ensuring the package

Ensurethat all of the following items areincluded in the rack conversion kit. If any items are
missing, inform your Fujitsu sales representative:

Name Qty Check

Rack front cover 1 O

Bottom tray 1 O

Rack rail 2 O
4

Bracket A (*1) 1 pair =]




Item Name Qty Check
Bracket B (*1) 2 =]
_ Bracket C (*1) 2 =]
(o
0
0
0
Angled mounting bracket 1 =]
M4 screw 1 O
M4 (T20H) hex-star 4 [}
(hexalobular) screw (*3)
M5 screw 8 =]

Ensuring the package




Item Name Qty Check
M6 screw (*4) 4 m]
M6 flathead screw (*1) 4 [}
> Washer (*1) 4 m]
1%
M5 rack nut 4 O




Item Name Qty Check
Spring nut (*2) 8 =]
"PRIMERGY B225 Rack 1 ]

Conversion Tool" disk

*1) Only necessary for aslim-type rack cabinet.
*2) Only necessary for a standard-type rack cabinet.

*3) A hex-star (hexalobular) driver (T20H) is required for the M4 (T20H) hex-star screws.
*4) Use the M6 screws used in the rack cabinet instead of those provided with thiskit.

Ensuring the package




Conversion procedure

The following is the procedure to convert the server from a deskside model to a rackmount
model.

Electric Shock
AWARNING

When installing or removing hardware options from the server,
turn off the server, all peripheral devices, the server monitor
module, and any other the connected devices. Also unplug all
power cords. Failure to do so can lead to electric shock.

c Directions
CAUTION 0

¢ Contact your maintenance engineer to perform the conver-
sion.

* For safety reasons, make sure the server is located on a sta-
ble and level surface when perform the conversion work as
the combined weight can be in excess of 20kg.

¢ Also, work in an open space as the rackmount must be laid
horizontally to perform the conversion.

* Make sure that the system is operating properly before per-
forming the conversion.

* Devices inside the server remain hot after shutdown. Wait for
approximately 10 minutes after shutdown before installing or
removing hardware options from the server.

* Static electricity can damage the internal hardware compo-
nents. Wear a wrist grounding strap when working inside the
server.

* Do not touch any panel circuitry. Hold the metallic areas or
the green areas of the circuit boards.




Workflow

Perform the work in the order listed below:

Pre-work preparations.
Remove the hard disk cover.
Remove the drive cover.

Remove the left side cover.

a b~ wN Pk

Remove the hard disk units.

f Directions
CAUTION 0

Before moving the server, remove all hard disk units. Striking or
hitting a hard disk unit can corrupt its data.

6 Remove the intrusion cable.

7 Reattach the left side cover.

8 Assemble the kit.

9 Install the server in the rack cabinet.
10 Reinstall the hard disk units.

11 Before turning on the server.

12 update the Chassis ID.

Conversion procedure



1 Pre-work preparations

I
1 complete the product information sheet in Appendix A.
2 Shutdown the server system if its running.
3 Turn off the server’s power, display and any attached peripherals.
4 Disconnect all peripherals and unplug all device power cords.
2 Removing the hard disk cover
I

Wear a wrist grounding strap before removing and attaching

ACAUTION COVers.

1 Turn the drive cover key counterclockwise to unlock the server.

Be careful not to lose this key.
POINT If you lose the drive cover key, contact your maintenance engi-
neer immediately.

1 Pre-work preparations 7



2 Remove the hard disk cover.
After sliding the drive cover to the
upward position, pull the underlying
hard disk cover forward to remove.

drive cover

cover

3 Wear a wrist grounding strap.
A suitable wrist grounding strap has a
side that connects to the server (A) and a
sideto tie around the wrist (B). Remove
the seal (side A) and affix it to the server.

/ Wrist grounding

strap B

Conversion procedure



3 Removing the drive cover
]

1 Lower the drive cover.
Slowly lower the drive cover down and return it to its original position.

2 Open the drive cover.
Pull the drive cover forward while pressing
the upper latches on both sides (see dia
gram).

3 Removing the drive cover 9



3 Remove the drive cover.

After opening the drive cover, pressthe
latches inward on both sides and pull off to

remove.

4 Removing the left side cover
I
1 Remove the 2 retaining thumbscrews (M3) located at the rear.
Do not lose these screws since they will be used later to reat-
A CAUTION tach this cover.
10 Conversion procedure



2 Slide the left side cover.
The side cover isfastened to the chassis by tabs.
Carefully slide the left side cover toward the rear
as shown in the diagram to release the tabs from
the chassis and remove.

I~

=
J
N
S
.
N
.
.
.
N
N
N
S
<
<
N
o
<
<
q
3

5 Removing the hard disk units
]

After removing the | eft side cover, remove all the hard disk units from their 3.5-inch storage

bays.
Note that the hard disks must be reinstalled after the rack conversion is complete.
This section describes how to remove the hard disk units from their bays.

Directions
Vi : \ CAUTION o

Before moving the server, remove all hard disk units. Striking or
hitting a hard disk unit can corrupt its data.

5 Removing the hard disk units 11



Notes:

Note that when converting the server from a deskside to a rackmount, the bay orientation is
different. The following diagram shows the bay numbers and SCSI IDs before and after con-

version.

Make sure to write down the bay numbers and SCSI I1Ds for each hard disk so they can be

replaced to their proper locations.

[Deskside model's front] [Rackmount model's front]

Bay 4 : 1D=3
Bay 3 :1D=2
Bay 2 : ID=1
Bay 1:1D=0

Bay 2 : CD-ROM
Bay 1
FDD

i

Non hotpluggable type

1 Disconnect all hard disk units.

For anon hotpluggable, you must disconnect all hard disk unit cable connections.

2 Remove the hard disk bay covers.
Press and hold the latches inward on
both sides of the bay cover and pull out
to remove.

12 Conversion procedure



3 Remove the hard disk units.
After removing the hard disk bay covers,
remove each hard disk unit from its bay.

Hotpluggable type

1 Remove the hard disk units.
To remove a hotpluggable hard disk,
raise its handle upward to release the
lock and pull out to remove.

handle

5 Removing the hard disk units 13



6 Removing the intrusion cable

1 Lay the server on its side (see diagram).

2 To remove the intrusion cable, disconnect its connector from the base-
board.

14 Conversion procedure



7 Reattaching the left side cover
]

Perform the removal procedure in reverse to reattach the left side cover to the server. Refer to
"4 Removing the left side cover (10 page)" for details.

* Remain wearing the wrist grounding strap until the side

ACAUTION cover is completely attached.

* Before replacing the left side cover, check to see whether
any tools were left inside the server.

8 Assembling the kit
]

1 Fasten the rack conversion kit's front panel and the bottom tray by the 4
hex-star screws (M4,T20H) provided to form a rackmount adapter unit.

(see diagram)

Bottom tray

NS

Rack front panel

M4 hex-star screw 2

* Note that the bottom tray’s front panel does not have any

A\ camon screw holes.

* In order to penetrate the bottom tray’s front panel, special
screws (M4,T20H) requiring the use of a hexalobular driver
are used.

* A hex-star (hexalobular) driver (T20H) is required for the M4
(T20H) hex-star screws.

7 Reattaching the left side cover 15



2 Mount the server onto the rackmount adapter unit leaving a gap
between the server and the front of the unit.

16

Conversion procedure



4 secure the server at the back to the bottom tray with the angled mount-
ing bracket. Use the screw (M3) provided (1+2).

* Note that the bottom tray does not have any screw holes.
A\ cavron

* In order to penetrate the bottom tray, a special screw (M3) is
used.

8 Assembling the kit 17



9 Installing the server in the rack cabinet
]

Perform the following steps to install the rackmount converted server into the rack cabinet.

Choosing the server’s position (height) in the rack cabinet

1 Open the rack cabinet.
Open the front and rear doors of the rack cabinet.

2 Place the server in the rack.
You can choose severa various heights

to place the server in the rack by aligning [Rack support]
the base of the server to match to any O
narrow space (in the rack support). J Server baseline
B |
U
O
NOf
U
(]
A0

Installing the rails assembly (For a "standard-type" rack cabinet)

1 Attach the spring-nuts to the rack.
Insert the spring-nuts into the rack grooves as shown in Fig. 1-4, below. The height of
the spring-nuts can be adjusted once placed inside the rack groove by sliding each nut up
or down by hand (Fig. 5).

>

A=y

18 Conversion procedure



2 Attach the rail assemblies and insert the rack nuts.
This server requires 5U of cabinet space.

1 Attach the rails.
Align the brackets and spring-nuts to the desired height in the cabinet and
fasten both the front and rear brackets with the 4 screws (M5) provided.

2 Insert the rack nuts.
Insert the rack nutsin the rack’s 3rd and 13th hole positions (counting from
the bracket's base) as shown in the diagram. Make sure to use the rack nuts
provided with the kit (M5) as they have special catches to secure their hole

positions.
[Front] [Rear]
13t | Wy,
E SU @ M5 rack nuts
g
E . M5 screws
8 ¢
y ™~
3rd B ¢ °
[ gl
(|8
\ﬁ‘

Server bottom
as reference point

Make sure to use the rack nuts (M5) provided with the rack con-
ACAUTION version kit and not the ones used on the rack cabinet.

9 Installing the server in the rack cabinet 19




Installing the rail assembly (For "slim-type" rack cabinet)

1 Assemble the rails.
Attach therail brackets (A,B,C) to ]E Bracket B
therails using the screws (M5) pro- é"
ail

vided. Attach brackets A and B to Bracket C |2
theinner side of therails and fasten.
Attach the C brackets to the rear of /
therailsand LOOSELY tighten (to

Bracket A Leftr

allow itslength to be adjusted in the
LS

»
»

M5 screws

& /
NS

next step).

Bracket B

Bracket C

M5 screws

Right rail

Bracket A

2 Extend each rail to align with the rack cabinet width and tighten the rear
screws (from above) to fix the length of the rails.

[ N

[Front] [Rear]

ﬁﬁﬁﬁﬁﬁﬁggﬁﬁﬁﬁﬁﬁﬁﬁx

[Left side of rack] |§

20 Conversion procedure



3 Attach the rail assembly to the rack cabinet.
This server requires 5U of cabinet space.

1 Fasten the brackets.

After deciding where to place the server (height) in the cabinet, fasten the
front brackets to the cabinet’s front rack support with the flathead screws (M 6)
in the rack’s 4th and 6th hole positions (counting up from the bracket’s base)
as shown in the diagram. Then fasten the rear bracketsin asimilar way except
using the screws (M6) and washers provided in thiskit instead of the flathead
SCrews.

2 Attach the rack nuts provided.
Insert the rack nutsin the 3rd and 13th hole positions (counting from the bot-
tom) as shown in the diagram. When inserting the nuts, make sure to use the
ones provided with the kit (M5) as they have special catches to secure their
hole positions.

[Front] [Rear]

M6 screws
g |
& M5 rack nuts &S 6th
M6 flathead e
screws
D st
6th &
4h &
Washers

Server bottom
as reference point

Make sure to use the rack nuts (M5) provided with the rack con-
ACAUTION version kit and not the ones used on the rack cabinet.

9 Installing the server in the rack cabinet 21



Installing the server in the rack

1 Install the server in the rack.
Pull therail assembly outward until it clicks
into place. Mount the server on therail
assembly. Be careful not to drop the server.
Properly seat the server into therail grooves
of therail assembly and fasten the server.

Be careful not to pinch your fingers or catch any clothing when
ACAUTION sliding the server into the cabinet.

2 Fasten the server to the rack with the 4 thumbscrews (M5).

al B
(o o
A ﬁ C%@ v

0
~ O
O/- o o o o O)
d B

22 Conversion procedure



10

Reinstalling the hard disk units

Be sure to reinstall the hard disk units back to their correct bays

A CAUTION from which they were removed.

Non hotpluggable type

1 Reinstall the hard disk units to the server.

Reinsert the hard disk units back into
their respective 3.5-inch storage bays as
shown in the diagram below.

2 Reconnect all hard disk unit cable connections.

In order to reconnect the hard disk cable connections, you must remove the left side
cover. After completing, reattach the cover. (Refer to "4 Removing the left side cover”
(pg 10), and "7 Reattaching the | eft side cover" (pg 15)).

Reattach the bay cover.

Press and hold the latches inward on
both sides of the bay cover and slide
inward until it clicksinto place.

Bay cover

10 Reinstalling the hard disk units 23



Hotpluggable type

1 Reinstall the hard disk units to the server.
With its handle open, insert each hard
disk unit back into their respective 3.5 Handle
-inch storage bays.

2 Lock the hard disk units in place.
Close the handle to lock the hard disk unitsin their storage bays.

24 Conversion procedure



11 Before turning on the server
]

Be sure to confirm the following items before turning on the server:

Hard disk units

Item Check
Are all hard disks installed? O
Are they properly installed? O

Cables
Iltem Check
Are all cable connections correct? O
Is each cable properly seated? O
Are all cables connected? O
Did you disconnect the cables as instructed? O
Did you reconnect the server’s power cable from "1 Pre-work O
preparations"?

Expansion cards
Item Check
Are all expansion cards properly seated in their PCI slots? (Some O
expansion cards may have become loose while performing the
conversion.)

Peripherals
Item Check
Did you reconnect the peripherals disconnected from "1 Pre-work O
preparations"?

11 Before turning on the server 25



12 Updating the Chassis ID

After installing the server to the rack, update the chassis ID as follows:

1 cCheck that no media has been left in the floppy disk drive, CD-ROM,
etc.

2 Tum on the display and any attached peripherals.

3 Turn on the server.

After turning on the server’s power, Power Switch
(switch islocated at the front of the []‘ \ B
server), the "POST (Power On Self L \

Test)" screen will appear. o A

TV 9||°
M
0
O o

s
O

00O
oo o

4 Insert the ServerWizard CD while the POST screen is displayed and
press [Ctrl]+[Alt]+[Delete] to reboot the server.

5 Select "Basic (BIOS Environment Support Tools)" from menu and press
[Enter].

6 Insert the "PRIMERGY B225 Rack Conversion Tool)" disk provided with
the kit into the floppy disk drive and type the following commands:

C:\>b: [Enter]
B:\>SMBVIEW -INI=b225r.ini [Enter]

The following message appears when properly executed.
SMBUS/I2C VIEWER V1.39

OK: IdpPatchChassis: "B225R","17H","S ",ns "
Ret=0

26 Conversion procedure



POINT

When converting the server from a rackmount model back to a
pedestal model, update the chassis ID as follows:

1

2

Check that no media has been left in the floppy disk
drive, CD-ROM, etc.

Turn on the display and any attached peripherals.

Turn on the server.

After turning on the server’s power, (switchislocated at the front
of the server), the "POST (Power On Self Test)" screen will
appear.

Insert the ServerWizard CD Insert the ServerWizard
CD while the POST screen is displayed and press
[Ctrl]+[Alt]+[Delete] to reboot the server.

Select "Basic (BIOS Environment Support Tools)"
from menu and press [Enter].

Insert the "PRIMERGY B225 Rack Conversion Tool)"
disk provided with the kit into the floppy disk drive
and type the following commands:

C:\>b: [Enter]
B:\>SMBVIEW -INI=b225f.ini [Enter]

The following message appears when properly executed.

SMBUS/I2C VIEWER V1.39

OK: IdpPatchChassis: "B225F","11H",
l|$ l|, l|$ n

Ret=0

12 Updating the Chassis ID 27




28 Conversion procedure



Appendix

A.1  Product information sheet

Record the following items:
Be careful not to lose this sheet as you must provide this information when you contact your
maintenance engineer.

Server | Name PRIMERGY B225

Product ID CGP PG

Serial number

Product Key" — — —

Rack Model

Rack Conversion Kit Type PG-R1CK1

*)Record the product key if there is a product key label affixed on either side
of the server.

29



30



PRIMERGY B225
00000000000 0PG-R1CKLO
oooon

Rack Conversion KitOO PG-R1CK1[O
USER GUIDE

P3FY-2310-01-00

oooo20020 30
oooooooooooao

Issued on March, 2002
Issued by FUJITSU LIMITED

oooooO0oooO0o00oO00O0000000O000000O000O0
od0oooO0oooO0o0ooO00oOoO0o0oOO0OO0OO0OoO0OO0oOoO0oO0ooOoOoooOoOono
oooooOo0oboO0o0oooOo0ooO0o0oOo0o0

oooooooooo
The contents of this manual may be revised without prior notice.

Fujitsu assumes no liability for damages to third party copyrights or other rights
arising from the use of any information in this manual.

No part of this manual may be reproduced in any form without the prior written per-
mission of Fujitsu.



[e®)
FUJITSU

ooooooooooooooooooooo



	はじめに
	安全上のご注意
	本書の表記について
	目　次
	本製品の梱包物
	操作方法
	1 変換作業前の準備
	2 ハードディスクカバーの取り外し
	3 ドライブカバーの取り外し
	4 左サイドカバーの取り外し
	5 内蔵ハードディスクの取り外し
	6 イントリュージョンケーブルの取り外し
	7 左サイドカバーの取り付け
	8 ラックマウント変換機構の取り付け
	9 ラックへの搭載
	10 内蔵ハードディスクの取り付け
	11 電源を入れる前の確認事項
	12 Chassis IDの更新

	付録
	1 使用環境シート

	Introduction
	Safety
	Additional information
	Ensuring the package
	Conversion procedure
	1 Pre-work preparations
	2 Removing the hard disk cover
	3 Removing the drive cover
	4 Removing the left side cover
	5 Removing the hard disk units
	6 Removing the intrusion cable
	7 Reattaching the left side cover
	8 Assembling the kit
	9 Installing the server in the rack cabinet
	10 Reinstalling the hard disk units
	11 Before turning on the server
	12 Updating the Chassis ID

	Appendix
	A.1 Product information sheet


